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AvgHold 1001100
Rado Std None

il oo Ruri
Gate Off
#F Gain Low.

BW B
F InpuZ 500 Atlen 208

Conections: Off

FreqRet:Int(S)

Ref Ll Offset 31.70 d8
Ref Value 30.00 d8m

oM sttt WA A A

A AR

#ideo BW 3,000 MHz' Span 180 MiH]
‘Sweep 1.00ms (1001 pts)

Center 2.593 GHz
#Res BW 910.00 kHz

Total Power

Occlipled Bandwidth
875
% of OBW Power
xd8

Transmit Freq Error
X B Bandwidth

Nov 29, 2024
a2l - ? Dv\‘zwm >
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Report No. : FG402403N

SPORTON LAB.

FCC RF Test Report
B66_N41(100M)_CP-OFDM_16

QAM_Outer Full_Mid_CH

(Gatle Freq 2 502680000 Gz
AvgiHoid 1001100
Redio Std Nore

B66_N41(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
[SpectumAnalyzert

KEYSIGHT Input RFE InpulZ: 5000
T oy Couplng DX Ui

il Figa Rin
Gate Of

InpuiZ 500 Allor 208
Cortections Off

Cerer Freq 2 592990000 GHz
AvglHod: 100/100
FroqRef. Il (S) #F Gain Low

Radio Std None
Ref Lyl Offset 31.70 d8

HF Gain Low
Ref Value 30.00 dBm

Freq Ret ot (S)

1Graph, Ref Lvl Offset 31.70 dB
Ref Value 30.00 dBm

Scale/Div 10.0 dB.
s

ML doqmpioincn

#Video BW 3.0000 MHZ"

Span 200 MiH]
‘Sweep 1,00 ms (1001 pts)

#Video BW 3.0000 MHz" Span 200 MHz| Center 2593 GHz
Sweep 1.00ms (1001 pts) 4Res BW 1.0000 MHz

2406Bm
99.00%

260008

Center 2593 GHz
Total Power

Occiipled Bandwidth
97599 MHz
“Transmit Freq Efror 6313 kHz % of OBW Power
2 100.8 MHz xd8

Total Power
XdB Bandwidth

Occipled Bandwidih

97545 MHz
Transit Freq Efor 6684 kHz % of OBW Power
XdB Bandwidth 1006 MHz xd8

Nov29, 2024
6:51:43PM

N WP

Noy 28,2024
651:33PM

acM?

B66_N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Cante Fre 2 507990000 Gz
AvgHold 1001100
#F Gain Low  Rado Std Noe

B66_N41(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
InpulZ 500 A 208 g FioeRun  Cnter Frag 2 502980000 Gz
Cortectons; Off Gale Of AvglHod: 1001100
HFGan Low  Radio St None

Coup
Al Ot Freaq et Int (5]

IopulZ 500 Allen 208 Trg Fioe Run
‘Conections: Off Gate Off

cupied B
KEYSIGHT e &
or Freq Ret: It (S)

Ref Ll Offset 31.70 d8
Ref Value 30.00 d8m

Ref Lvl Offset 31.70 dB
ScalelDiv 10.0 8 Ref Value 30.00 dBm
b M) AASdnbl ey bt

AU

eSS e T —
#ideo BW 3,000 MHz" ‘Span 200 MHz Center 2593 GHz #ideo BW 3,000 MHz' Span 200 M)
‘Sweep 1.00 ms (1001 pts) #Res BW 1.0000 MHz ‘Sweep 1.00ms (1001 pts)

(Center 2503 GHz

#Res BW 1.0000 MHz
Total Power

2Metrics
Occupled Bandwidih Occlipled Bandwidth
97.642 MHz Total Power 237d8m 97.358 MH:
Transimit Freq Efror -13.501 kHz % of OBW Power “Transmit Freq Efror % of OBW Power
1005 MHz xd8 X dB Bandwidth xd8

XdB Bandwidth
29,204/
4 PM |

acm?

Noy 28, 2024
f®£9¢4mM? 6:51:53PM
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Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph -
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph ---
QPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph -
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph -
QPSK

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph -

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph -

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph -
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41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph -

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 518598 2592.99 OFDM 1@0 see graph ==

41 30 60 518598 2592.99 OFDM 1@0 see graph PASS

41 30 60 518598 2592.99 OFDM 1@0 see graph PASS

41 30 60 518598 2592.99 OFDM 1@0 see graph -

41 30 60 518598 2592.99 OFDM 1@0 see graph PASS

41 30 60 518598 2592.99 OFDM 1@0 see graph PASS

41 30 60 531996 2659.98 OFDM 1@0 see graph -

41 30 60 531996 2659.98 OFDM 1@0 see graph PASS

41 30 60 531996 2659.98 OFDM 1@0 see graph PASS

41 30 60 531996 2659.98 OFDM 1@0 see graph ==

41 30 60 531996 2659.98 OFDM 1@0 see graph PASS

41 30 60 531996 2659.98 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph -

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS
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41

30

100

509202

2546.01

1@0

see graph

PASS

41

30

100

518598

2592.99

1@0

see graph

4

30

100

518598

2592.99

1@0

see graph

PASS

41

30

100

518598

2592.99

1@0

see graph

PASS

41

30

100

518598

2592.99

1@0

see graph

41

30

100

518598

2592.99

1@0

see graph

PASS

41

30

100

518598

2592.99

1@0

see graph

PASS

41

30

100

528000

2640.0

1@0

see graph

41

30

100

528000

2640.0

1@0

see graph

PASS

41

30

100

528000

2640.0

1@0

see graph

PASS

41

30

100

528000

2640.0

1@0

see graph

41

30

100

528000

2640.0

1@0

see graph

PASS

41

30

100

528000

2640.0

1@0

see graph

PASS
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B66_N41(20M)_DFT-s-

B66_N41(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low CH

Vg Type: Power (RMS)] -
AvgiHold: 1001100 A
Tig: Free Run 3

A

PNO. Fas!
Galer OF

IF Gan: Low
Sig Track: O

Inpul 500 Al 1008

Freq Ret Int(S)

Ref Ll Offset 38.67 dB
Ref Level 30.00 dBm

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz|
#Res BW 1.0 MHz Sweep 34.7 ms (40001 pts)
Function Vaive

5 Markes Tabs v
Mode Trace Funciion Widih

Scale
N 1

Nov29, 2024
85246 PM

a5 ?

B66_N41(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low _CH

AV Type: Power (RMS)
AvgiHoid. 1001100
Trg: Free Run

A

O Fasi n

InpulZ 500 AAlian 1068 PN
Gale

KEYSIGHT Input
\ Freq Ret It (S)
Ref Lyl Offset 38.62 dB
Ref Level 30.00 dBm

OFDM_BPSK_Edge 1RB_Left Low _CH
—

Avg Type Power (RIS
AvgiHoid 1001100
Tig.Free Run

PNO, Fast n
Gato OF n
IF Gain'Low. A

Si Track Off

Ref Lyl Offset 38.67 d8
Ref Level 30.00 dBm

KEYSIGHT fnput 8%

Start 20.000 GHz Video BW 3.0 MHz" Stop 26.900 GHz|
#Res BW 1.0 MHz Sweep 13.3 ms (40001 pis)|
Funclion Value

5 Marker Table v
Mode _Tiace Scale Funcion Width
N 1T

Nov 29, 2024
85326PM | >

f£90M°?

B66_N41(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

TAvg Type! Power (RMS)]
AvglHold: 1001100

PNO Fast 1
ot a

InpulZ 500 #Atlen 1008
Gonections Off
FreqRet: It ()

RefLyl Offset 38.62d8.
Ref Level 30.00 dBm

Scale/Div 10 dB

Start 30 MHz Video BW 3.0 MHz* Stop 20.000 Ghz} Start 20.000 GHz Video BW 3.0 MHz" Stop 26.900 GHz|
#Res BW 1.0 MHz Swieep 34.7 ms (40001 pts) | #Res BW 1.0 MHz Sweep 13.3 ms (40001 pts)|
5 Marker Table v
Functon Vaive Mode Trace _Scale Finction Widih Funclion Value

BN T T

5 Marker Table v
Fnclion Fucion Width

Mode Trace Scale
1

Nov 29, 2024
8:54.07PM | >
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B66_N41(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_ Mid_CH

Vg Type: Power (RMS)] -
AvglHd 100100
Tig: Free Run 3

PNO. Fas!
Galer OF

IF Gan: Low
Sig Track: O

Inpul 500 Al 1008

Freq Ret Int(S)
A

Ref Ll Offset 38.61 dB
Ref Level 30.00 dBm

Video BW 3.0 MHz" Stop 20.000 GHz,
Sweep 347 ms (40001 pts)

#Res BW 1.0 MHz

5 Markes Tabs v

Mode Trace Function Width Function Vaive

Scale
N 1

Nov29, 2024
85538 PM

a5 ?

B66_N41(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

AV Type: Power (RMS)
AvgiHoid. 1001100
Trg: Free Run

KEYSIGHT Input Input Z: 50 0 #Atten: 10 dB PNO: Fast ‘
b 3 e !

y Freq Ret: ot (S) #

A

Ref Ll Offset 38.67 dB
Ref Level 30.00 dBm

Stop 20.000 Ghz}

Video BW 3.0 Mz

Start 30 MHz
#Res BW 1.0 MHz

5 Marker Table v
Functon Vaive

Fnclion Fucion Width

Mode Trace Scale
1

Nov 29, 2024
8:56:58 PM | >

Sweep 34.7 ms (40001 pts)

B66_N41(20M)_DFT-s-

Avg Type Power (RIS
AvgiHoid 1001100
Tig.Free Run

PNO, Fast
Gate Off

IF Gain' Low
S Track Off

n
A

InpulZ 500 #Atlen 1008
Cortections Off

FreqRef: It (5)

Ref Lyl Offset 38.61 dB
Ref Level 30.00 dBm

Start 20.000 GHz Video BW 3.0 MHz" Stop 26.900 GHz|
#Res BW 1.0 MHz Sweep 13.3 ms (40001 pis)|

5 Marker Table v
Mode _Tiace Scale Funcion Width Funciion Value
N 1T

Nov 29, 2024
856:17PM | >

f£90M°?

B66_N41(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Mid_CH

TAvg Type! Power (RMS)]

PNO, Fast
G AvgiHoid 1001100

Inpu(Z'500 aAlen 1068 f
Conectons Of G R
FreqRe: I (5) *

Ref Lyl Offset 38.67 d8.
Scale/Div 10 dB Ref Level 30.00 dBm

Start 20.000 GHz Video BW 3.0 MHz" Stop 26.900 GHz|
#Res BW 1.0 MHz Sweep 13.3 ms (40001 pts)|

5 Marker Table v
Fiinction Widih Funclion Value

Mode _Trace
I

Scale
T

Page Number
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B66_N41(20M)_DFT-s-

BPSK_Edge_1RB_Left_High_CH

B66_N41(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH  OFDM_

InpulZ 500 #Alloy) 1008 PNO Fas A Type: Power (RMS)] 1],
Galer OF Aol 100100

N+

Input Z 50 0 #Atien 10d8 PNO Fast Avg Type: Power (RHS)"

Corrections Off Gate Off AvglHold 100/100 o

Freq R, 5) IFGan Low g Free Run A
SqTrack Of

Ref Lyl Offset 38.67 d8
Ref Level 30.00 dBm

KEYSIGHT fnput 8%

Freq Ret Int(S) IFGan Low  Tog: Free Run
i Track: Of A

Ref Ll Offset 38.67 dB
Ref Level 30.00 dBm

Stop 26.900 GHz

Stop 20.000 GHz| Start 20.000 GHz Video BW 3.0 MHz"
)| #Res BW 1.0 MHz Sweep 13.3 ms (40001 pis)|
Funclion Value

Start 50 MHz Video BW 3.0 MHz*
#Res BW 1.0 MHz Sweep 34.7 ms (40001 pts)
5 Marker Table v
Function Vaive Mode Trace Scale Fincion Width
- T

5 Markes Tabs v
Mode Trace Scale Funciion Widih

N 1
Nov29, 2024

Ll idlvsreal

Nov29, 2024

== f\, ,(‘\J . ? 8:58:30 PM

B66_N41(20M)_DFT-s- B66_N41(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High_CH

InpulZ 500 Atlen 1038 PNO) Fast Avg Type! Power (RMS)
Gorrections, Of Gat AvgHld 100100,

(0. Fasi A Type: Power (RMS)| |
AvglHod 100100,
" FreqRel.nt (S)

PN
Gale
Tag: Free Run
A
Ref Lyl Offset 38.67 d8.

Haten 1048
Ref Level 30.00 dBm

KEYSIGHT Input Inpul 5001
\ Freq Ret It (S)
Scale/Div 10 dB

Ref Ll Offset 38.67 dB
Ref Level 30.00 dBm

Stop 26.900 GHz

Stop 20.000 Ghz} Start 20.000 GHz Video BW 3.0 MHz"
| #Res BW 1.0 MHz Sweep 13.3 ms (40001 pts)|
Funclion Value

Video BW 3.0 Mz
Sweep 347 ms (40001 ps)|
5 Marker Table v
Function Width

Start 30 MHz
#Res BW 1.0 MHz
v
Funclion Function Width Functon Vaive Mode Trace _Scale
. . T

5 Marker Table

Mode Trace Scale
1

Nov 29, 2024
8:59:51PM | >
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B66_N41(60M)_DFT-s-

B66_N41(60M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low CH

#hden 1008 1PNO. Fasl G Type: Power (RN,
Gate: OF AvgiHo 100100

Freq Ret Int(S) IFGan Low  Tog: Free Run "
Sig Track.OF A

Inpul 7500

Ref Ll Offset 38.60 dB
Ref Level 30.00 dBm

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz|
#Res BW 1.0 MHz Sweep 34.7 ms (40001 pts)
Function Vaive

5 Markes Tabs v
Funciion Widih

Mode Trace Scale
N 1

Nov29, 2024

== f\, ,(‘\J . ? 9.0123PM

B66_N41(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low _CH

KEYSIGHT Input IpUZ 500  Aten 108 PNO: Fas Ay Type: Power (RMS)| |
¢ on Gate AvgiHoid 100100
! Freq Ret: It (S) Trg: Free Run ™
A
Ref Ll Offset 38.67 dB
Ref Level 30.00 dBm

Stop 20.000 GHz,
Sweep 34.7 ms (40001 pts)

Start 30 Mz Video BW 3.0 Mz
Res BW 1.0 Mz
F—

Mode Trace Scale
1

Function Width Functon Vaive

v
Fnclion

Nov 29, 2024
9:0244PM | >

Start 20.000 GHz
#Res BW 1.0 MHz

5 Marker Table
Mode _Tiace Scale
N 1T

Input Z 50 0 #Atien 10d8 PNO Fast Avg Type: Power (RHS)"
Corrections Off Gate Off AvglHold 100/100 o
Freq R, 5) IFGan Low g Free Run A

SqTrack Of

Ref Lyl Offset 38.60 d8
Ref Level 30.00 dBm

Video BW 3.0 MHz" Stop 26.900 GHz|
Sweep 13.3 ms (40001 pts)|

Funclion Value

v
Fincion Width

Nov 29, 2024

9?5

B66_N41(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low _CH

InpulZ 500 Atlen 1038 PNO) Fast Avg Type! Power (RMS)
Gorrections, Of Gat AvgHld 100100,

FreqRet: It ()

Ref Lyl Offset 38.67 d8.
Ref Level 30.00 dBm

Scale/Div 10 dB

Stop 26.900 GHz

Video BW 3.0 MHz'
Sweep 13.3 ms (40001 pts)

Start 20.000 GHz
#Res BW 1.0 MHz

5 Marker Table

Funclion Value

v
Fiinction Widih

Mode Trace _Scale
S ?
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B66_N41(60M)_DFT-s- B66_N41(60M)_DFT-s-
BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left Mid_CH

Analyzer 1

Inpul 500 Al 1008
Corrections;

PNO. Fasf VG Type: Power (RMS)] InpulZ 500 BAtlen 1008 [PNO|Fast Avg Type! Power (RNS)];
on AvoiHoig 100100+ Gorrections: Of Gate Off AvglHoid 100100
Freq Ret Int(S) Tig: Free Run " FreqRef: It (5) IFGan Low  Tng Free Run A

A SigTrack O

Ref Ll Offset 38.61 dB Ref Lyl Offset 38.61 dB
Ref Level 30.00 dBm Ref Level 30.00 dBm

Video BW 3.0 MHz'

Stop 20.000 GHz| Start 20.000 GHz
Sweep 34.7 ms (40001 pts)

#Res BW 1.0 MHz

5 Markes Table
Mode Trace Scale
1

Video BW 3.0 MHz'
v
Function Width Function Value

Mode _Tiace Scale
N 1T

Fincion Width Funclion Value

e Ik Nov29, 2024

9.04:16 PM

Wl Ik Nov 29, 2024

G456 PM | 5=

B66_N41(60M)_DFT-s- B66_N41(60M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid_ CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

InpulZ/500) At 1008

PNO. Fasl AV Type: Power (RMS)] ] InpulZ 500 BAtlen: 1008 [PNO|Fast TAvg Type! Power (RMS)]
0 Gate Ao 100100 Gortectons: Off Gat
Fredq Ret ot (S) Tig: Free Run i
A

FreqRet: It ()
Ref Ll Offset 38.67 dB

AvglHoid 100100,
Ref Level 30.00 dBm

A

Scale/Div 10 dB

Ref Lyl Offset 38.67 d8.
Ref Level 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

5 Marker Table

Video BW 3.0 Mz

Stop 20.000 Ghz}
v

Start 20.000 GHz
Sweep 34.7 ms (40001 pts)

#Res BW 1.0 MHz
5 Marker Table

Mode Trace Scale
1

Video BW 3.0 MHz'

Stop 26.900 GHz
Function

Sweep 13.3ms (40001 pts)|
Function Width

Functon Vaive Fiinction Widih

Funclion Value

Wl IR

90537 PM |-
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B66_N41(60M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

Vg Type: Power (RMS)] -
AvgiHold: 1001100 A
Tig: Free Run 3

A

B66_N41(60M)_DFT-s-
BPSK_Edge_1RB_Left_High_CH

i+

InpulZ 500 #Atlen 1008
Cortections Off

OFDM_
Avalyzer 1
‘A Typo! Power (RS

‘,
AvglHoid 100100
Tig: Free Run A

PNO, Fast
Gate Off

IF Gain' Low
S Track Off

Ref Lyl Offset 38.67 d8
Ref Level 30.00 dBm

KEYSIGHT [nput RF
FreqRel. I (S) [

PNO. Fas!
Galer OF

IF Gan: Low
Sig Track: O

Inpul 500 Al 1008

Freq Ret Int(S)

Ref Ll Offset 38.67 dB
Ref Level 30.00 dBm

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz| Start 20.000 GHz Video BW 3.0 MHz" Stop 26.900 GHz|
#Res BW 1.0 MHz Sweep 34.7 ms (40001 pts) #Res BW 1.0 MHz Sweep 13.3 ms (40001 pis)|
5 Markes Table v
Function Vaive Mode Trace Scale Fincion Width Function Value
N 1T

5 Marker Tab v

Mode Trace Scale Function Width
[ 1
Nov 29, 2024
GOT4TPM |

f£90M°?

Nov29, 2024
907.09PM

a5 ?

B66_N41(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

InpulZ 500 Atlen 1038 PNO) Fast Avg Type! Power (RMS)
Gortectons: Off G AvgHld 100100,

B66_N41(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

A Type: Power (RMS)| |
AvgiHold 100100, Gate
Trg: Free Run ™ FroqRet Int (5)

A A

NG Fasi
Gale
Ref Lyl Offset 38.67 d8.

Haten 1048
Ref Level 30.00 dBm

KEYSIGHT Input Inpul 5001
\ Freq Ret It (S)

Ref Lyl Offset 38.67 dB

Rof Level 30.00 dBm Scale/Div 10 dB

—

Start 30 MHz Video BW 3.0 MHz* Stop 20.000 Ghz} Start 20.000 GHz Video BW 3.0 MHz" Stop 26.900 GHz|
#Res BW 1.0 MHz Swieep 34.7 ms (40001 pts) | #Res BW 1.0 MHz Sweep 13.3 ms (40001 pts)|
5 Marker Table v
Functon Vaive Mode Trace _Scale Finction Widih Funclion Value

S ?

5 Marker Table v
Fnclion Fucion Width

Mode Trace Scale
1

Nov 29, 2024
9:0829PM | >
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B66_N41(100M)_DFT-s-

B66_N41(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low CH

PNO. Fasl Vg Type: Power (RMS)] -

Gate: OF AvgiHo 100100

Freq Ret: It (S) IFGan low g Free Run ®
Sig Track: Of

IpUZ 500 #Allen 1048 PNO Fast Avg Type: Power (RMS)|
Cortections Off Gate OF AvgiHold: 1001100
FroqRef. Il (S) IFGan Low g Free Run

Si Track Off

n
A
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Sweep 347 ms (40001 ps)|
Function Value

v
Fiinction Widih

Start 30 MHz
#Res BW 1.0 MHz

Mode Trace _Scale
S ?

v
Function Width Functon Vaive

5 Marker Table
Fnclion

Mode Trace Scale
1

Nov29, 2024
S11:21PM | >

Page Number : A5-28 of 39

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WYPS3111



Report No. : FG402403N

Eua FCC RF Test Report
B66_N41(100M)_DFT-s- B66_N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid_CH OFDM_BPSK_Edge_1RB_Left Mid_CH
Ao |+
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S Track Off
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Ref Lyl Offset 38.67 d8

Inpul 7500
Ref Level 30.00 d8m

Ref Ll Offset 38.67 dB
Ref Level 30.00 dBm

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz| Start 20.000 GHz Video BW 3.0 MHz" Stop 26.900 GHz|
#Res BW 1.0 MHz Sweep 34.7 ms (40001 pts) #Res BW 1.0 MHz Sweep 13.3 ms (40001 pis)|
5 Markes Table v

Function Vaive Mode Trace Scale Fincion Width Function Value
N 1T
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Mode Trace Scale Function Width
[ 1
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Freq Ret It (S)
Scale/Div 10 dB Ref Level 30.00 dBm
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5 Marker Table v
Functon Vaive Mode Trace _Scale Finction Widih Funclion Value
- T
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9
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B66_N41(100M)_DFT-s-

B66_N41(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

Vg Type: Power (RMS)] -
AvgiHold: 1001100 A
Tig: Free Run 3

A

PNO. Fas!
Galer OF

IF Gan: Low
Sig Track: O

Inpul 500 Al 1008

Freq Ret Int(S)

Ref Ll Offset 38.62 dB
Ref Level 30.00 dBm

BPSK_Edge_1RB_Left_High_CH

i+

InpulZ 500 #Atlen 1008 Avg Type: Power (RMS)|
Cortections Off

‘,
AvglHoid 100100
Tig: Free Run A

OFDM_

PNO, Fast
Gate Off

IF Gain' Low
S Track Off

Ref Lyl Offset 38.62d8
Ref Level 30.00 dBm

FreqRef: It (5)

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz| Start 20.000 GHz Video BW 3.0 MHz" Stop 26.900 GHz|
#Res BW 1.0 MHz Sweep 34.7 ms (40001 pts) #Res BW 1.0 MHz Sweep 13.3 ms (40001 pis)|
5 Markes Table v
Function Vaive Mode Trace Scale Fincion Width Function Value
N 1T

5 Markes Tabs v
Mode Trace Funciion Widih

Scale
N 1

Nov29, 2024
91545 PM

a5 ?

B66_N41(100M)_DFT-s-
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AvglHod 100100
Tig: Fres Run i

A

0 Fasl
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Gale
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\ Freq Ret It (S)
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Ref Level 30.00 dBm
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1

v
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Noy 29, 2024
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InpulZ 500 Atlen 1038 PNO) Fast Avg Type! Power (RMS)
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Funclion Value

5 Marker Table v
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 50@0 see graph PASS
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 50@0 see graph PASS
QPSK
DFT-s-

41 30 20 535998 2679.99 OFDM 1@50 see graph PASS
BPSK
DFT-s-

41 30 20 535998 2679.99 OFDM 1@50 see graph PASS
QPSK

41 30 20 535998 2679.99 OFDM 50@0 see graph PASS

41 30 20 535998 2679.99 OFDM 50@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 162@0 see graph PASS

41 30 60 505200 2526.0 OFDM 162@0 see graph PASS

41 30 60 531996 2659.98 OFDM 1@161 see graph PASS

41 30 60 531996 2659.98 OFDM 1@161 see graph PASS

41 30 60 531996 2659.98 OFDM 162@0 see graph PASS

41 30 60 531996 2659.98 OFDM 162@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS
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DFT-s-

4 30 100 528000 2640.0 OFDM 1@272  see graph PASS
BPSK
DFT-s-

4 30 100 528000 2640.0 OFDM 1@272  see graph PASS
QPSK
DFT-s-

4 30 100 528000 2640.0 OFDM 270@0  see graph PASS
BPSK
DFT-s-

4 30 100 528000 2640.0 OFDM 270@0  see graph PASS
QPSK
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B66_N41(20M)_DFT-s- B66_N41(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left_Low CH
+

Inpul 75000 Al 2008 TTnig Fiee R
ions. Off Gate: OF AvgiHoid: 100100
Freq Re. nt ) IFGan low  Radio Std None.

Canlr Free 22005000000 GHz

Inpul7 500 At 2048 Tig Free Run
Gate: Of

IF Gan Low
Ref Lyl Offset 38.62.dB

Radio Sid None
Ref Value 30.00 dBm

Freq Ret Int(§)

Ref Lvl Offset 38.67 dB
Ref Value 30.00 dBm

4 Range Table
Spur_Range _SiartFreq Range _ Start Freq
7]
-11.03d8

Nov 29,2024

== 90 ? BOBOTPM &

Nov29, 2024/

a9 c M ? NE

B66_N41(20M)_DFT-s- B66_N41(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

KEYSIGHT put IpulZ 500 Al 2048 [Tig FroaRin  CenlerFroq 22005000000 Gz
(Corectons; Off Gale Off AvglHold: 1001100
Freq Ref. Int (S) IF Gan. Low ‘Radio Std. None
Graph Ref Lvi Offset 38,66 4B
Ref Value 30.00 dBm

il Froa R Canta Feg: 22 095000000 Gz

InpulZ 5000 Alen 2068
ions, Of Gale: Of AvgiHold: 100100
FreqRet Int () IFGan Lo Radio S None

Ref Ly Offset 38.68 d8
Ref Value 30.00 dBm

Start 2.391 GHz

4A1 Range Table
Frequency _ Amplude
T o7d

Start Freq Amplitude ALimit
3810 GF 5 Gl i dBm 5853 B} 2
169508
500 2 dBm 154208 3 46 2495996667 GHz -
66667 GHz  10.36 dBm M 000000GHz 1219dBm  -17.81dB

Nov 29, 2024

== ‘q (1" - ? 8:08:51 PM
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B66_N41(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

B66_N41(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH
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Nov 29,2024

== 90 ? 808:48PM |5

Nov23, 204/
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Ref Ll Offset 38.65 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Start 2.590 GHz

44 Range Table
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- Nov 29, 2024 3
LW TlivdRten

2024
8:10:05PM
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B66_N41(60M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH
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Gale Off
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== q (N - ? 8:11:56 PM
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7

Range _ Start Freq

dB
60 GHz @
5960 GHz -10.22d8
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InpulZ 5001 Allen 208" Trig Freo Rin (Canie Freq: 22 005000000 Glz
ions, Of Gale: Of AvgiHold: 100100
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Ref Value 30.00 dBm
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B66_N41(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

Allon 2068 T Free Rin  (Canler Freq 22005000000 GHz.
Gate: OF AvglHoid: 1000/1000
Radio Std None

B66_N41(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Inpul 7 500)
ions. Off
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InpulZ'500) Ao 208 Trg FreaRun  Cenler Freq 22005000000 Griz
Gale Off i
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A
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Freq Ret Int(§)

Ref Lvl Offset 38.67 dB
Ref Value 30.00 dBm
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Spur_Range _Start Freq
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Nov 29,2024

== 26 | ? 814:03PM |5
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a9 ¢ ?
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Correctons; OF Gale: Of AvgiHoit 100/100 ions, Of Gale: Of AvgiHold: 100100

Frea et Int (5] IFGenLow  Rado Sid None FreqRet Int () IFGan Lo Radio S None
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44 Range Table
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Nov 29,2024

== ‘q (1" - ? 8:14:37 PM
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B66_N41(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH

Inpul 500 TAtlen 2048
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0
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3AIRange Graph
Scale/Div 10.0 4B
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Trace 1
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B66_N41(100M)_DFT-s-
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B66_N41(100M)_DFT-s- B66_N41(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH
+

Tig FreeRun  Cenlor Freq 22 005000000 Gtz Inpul 75000 Al 2008 TTnig Fiee R
Gale Of ions. Off Gate: OF AvgiHoid: 100100
IF Gan Low Freq Re. nt ) IFGan low  Radio Std None.

Inpul 7500 TAtlen 2048

Ref Lvi Offset 38,62 dB

Radio Sid None
Ref Value 30.00 dBm

Freq Ret Int(§)

Ref Lvl Offset 38.60 dB
Ref Value 30.00 dBm

Range _ Start Freq

60 GHz
5960 GHz

Nov 29,2024

== q (‘ - ? B1T03PM 5

Nov29, 2024/

a9 c M ? N ¢

B66_N41(100M)_DFT-s- B66_N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

KEYSIGHT put IpulZ 500 Al 2048 [Tig FroaRin  CenlerFroq 22 005000000 GFz InpuZ 500 Alen 2008 TTog FeoRin  Conler Freq: 22 005000000 GHz
(Corectons; Off Gale Off V! ions. Off Gate. OFf AvglHold: 1000/1000
IF Gan. Low ‘Radio Std. None Freq Ref. Int (S) IF Gain Low Radio Std. None:
Graph Ref Lvi Offset 33.60 4B
Ref Value 30.00 dBm

Freq Ref Int(S)
Ref Ll Offset 38.63 d8
Ref Value 30.00 dBm Scale/Div 10.0 dB

Start 2.590 GHz

4A1 Range Table
Frequency  Amplitude Spur_Range _ Start Freq R Frequency _ Ampliude
11 [ 10 1 CHz__ 18074t
GHz 1143 dBm
000000 GHz 3244 dBm

StopFreg  RBW.
8,70 dBm

Spur_Range Start Freq
55X

Nov 29, 2024

2904 9 8:18:55PM
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B66_N41(100M)_DFT-s- B66_N41(100M)_DFT-s-
OFDM_BPSK_Outer_Full_High CH OFDM_QPSK_Outer_Full_High_CH
+

Cerier Freq 22 005000000 Gz Inpul 75000 Al 2008 TTnig Fiee R
ions. Off Gate: OF AvgiHoid: 100100
Freq Re. nt ) IFGan low  Radio Std None.

iy Froe Run
on

Input Z: 50 0 Atten 2048 o
o Gl
Freq Ret. Int (S) IF Gan. Low Radio Std None
Ref Lvi Offset 3860 d8 M e Gregh Ref Lvl Offset 38.68 dB

Ref Value 30.00 dBm ScalelDiv 10.0 d8 Ref Value 30.00 dBm

4A1Range Table

Nov 29, 2
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

. o Temperature : 22~25°C
Test Engineer : Zhaohui Liang : =
Relative Humidity : 48~52%
n7 SA/NR 20MHz / QPSK(ANT2)
Frequency| EIRP Limit Qvgr SP/T\ S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5001.40 -59.11 -25 -34.11 -81.76 -64.67 7.12 12.68 H
7502.10 -55.24 -25 -30.24 -81.84 -58.57 8.26 11.59 H
Lowest 10002.80 | -53.45 -25 -28.45 -83.67 -54.98 10.45 11.98 H
5001.40 -57.59 -25 -32.59 -81.92 -63.15 7.12 12.68 V
7502.10 -55.27 -25 -30.27 -81.86 -58.60 8.26 11.59 V
10002.80 | -52.75 -25 -27.75 -83.61 -54.28 10.45 11.98 V
5051.50 -58.07 -25 -33.07 -81.07 -63.63 7.14 12.70 H
7577.25 -55.17 -25 -30.17 -81.48 -58.47 8.30 11.60 H
Middle 10103.00 | -52.88 -25 -27.88 -83.21 -54.40 10.48 12.00 H
5051.50 -57.31 -25 -32.31 -81.64 -62.87 7.14 12.70 V
7577.25 -55.65 -25 -30.65 -81.96 -58.95 8.30 11.60 \
10103.00 | -52.04 -25 -27.04 -83.3 -53.56 10.48 12.00 \Y
5101.50 -57.65 -25 -32.65 -81.00 -63.21 7.16 12.72 H
7652.25 -46.65 -25 -21.65 -72.78 -49.95 8.33 11.63 H
Highest 10203.00 | -53.24 -25 -28.24 -83.72 -54.84 10.50 12.10 H
5101.50 -57.20 -25 -32.20 -81.53 -62.76 7.16 12.72 V
7652.25 -47.21 -25 -22.21 -74.37 -50.51 8.33 11.63 \Y
10203.00 | -51.98 -25 -26.98 -83.73 -53.58 10.50 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B1 of B6

TEL : +86-512-57900158
FCCID : WYPS3111




saronas. FCC RF Test Report

Report No. : FG402403N

DC 5A_n7A/LTE 10MHz + NR 20MHz / QPSK (ANT1+2)

Frequency|ERP/EIRP| Limit Qvgr SP/?\ S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5001.40 -59.09 -25 -34.09 -81.74 -64.65 7.12 12.68 H
7502.10 -55.16 -25 -30.16 -81.76 -58.49 8.26 11.59 H
NR n7 10002.80 | -53.50 -25 -28.50 -83.72 -55.03 10.45 11.98 H
Lowest 5001.40 -57.62 -25 -32.62 -81.95 -63.18 7.12 12.68 Vv
7502.10 -55.51 -25 -30.51 -82.1 -58.84 8.26 11.59 V
10002.80 | -53.27 -25 -28.27 -84.13 -54.80 10.45 11.98 V
1664.18 -65.91 -13 -52.91 -77.52 -69.14 3.98 9.36 H
2496.27 -59.99 -13 -46.99 -78.86 -63.54 4.85 10.55 H
LTE Band5| 3328.36 -59.45 -13 -46.45 -80.33 -64.38 5.50 12.58 H
Lowest 1664.18 -63.91 -13 -50.91 -76.19 -67.14 3.98 9.36 Vv
2496.27 -59.20 -13 -46.20 -78.33 -62.75 4.85 10.55 V
3328.36 -57.06 -13 -44.06 -78.44 -61.99 5.50 12.58 V
5051.50 -58.52 -25 -33.52 -81.52 -64.08 7.14 12.70 H
7577.25 -56.00 -25 -31.00 -82.31 -59.30 8.30 11.60 H
NR n7 10103.00 | -53.04 -25 -28.04 -83.37 -54.56 10.48 12.00 H
Middle 5051.50 -57.58 -25 -32.58 -81.91 -63.14 7.14 12.70 Vv
7577.25 -55.79 -25 -30.79 -82.1 -59.09 8.30 11.60 V
10103.00 | -51.56 -25 -26.56 -82.82 -53.08 10.48 12.00 V
1664.18 -65.90 -13 -52.90 -77.51 -69.15 4.00 9.40 H
2496.27 -60.16 -13 -47.16 -79.03 -63.73 4.88 10.60 H
LTE Band5| 3328.36 -59.43 -13 -46.43 -80.31 -64.36 5.52 12.60 H
Middle 1664.18 -63.13 -13 -50.13 -75.41 -66.38 4.00 9.40 Vv
2496.27 -58.30 -13 -45.30 -77.43 -61.87 4.88 10.60 V
3328.36 -57.74 -13 -44.74 -79.12 -62.67 5.52 12.60 V
5101.50 -58.31 -25 -33.31 -81.66 -63.87 7.16 12.72 H
7652.25 -55.82 -25 -30.82 -81.95 -59.12 8.33 11.63 H
NR n7 10203.00 | -53.01 -25 -28.01 -83.49 -54.61 10.50 12.10 H
Highest | 5101.50 -56.35 -25 -31.35 -80.68 -61.91 7.16 12.72 Vv
7652.25 -53.75 -25 -28.75 -80.91 -57.05 8.33 11.63 V
10203.00 | -51.95 -25 -26.95 -83.7 -53.55 10.50 12.10 V
1664.18 -65.82 -13 -52.82 -77.43 -68.99 4.10 9.42 H
2496.27 -60.23 -13 -47.23 -79.10 -63.81 4.90 10.63 H
LTE Band5| 3328.36 -59.52 -13 -46.52 -80.40 -64.44 5.55 12.62 H
Highest 1664.18 -63.79 -13 -50.79 -76.07 -66.96 4.10 9.42 Vv
2496.27 -58.51 -13 -45.51 -77.64 -62.09 4.90 10.63 V
3328.36 -57.77 -13 -44.77 -79.15 -62.69 5.55 12.62 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B2 of B6

TEL : +86-512-57900158
FCCID : WYPS3111




saronas. FCC RF Test Report

Report No. : FG402403N

DC 2A_n7A/LTE 20MHz + NR 20MHz / QPSK (ANT5+2) Other PA

Frequency|ERP/EIRP| Limit Qvgr SP/?\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5001.40 -59.10 -25 -34.10 -81.75 -64.66 7.12 12.68 H
7502.10 -55.15 -25 -30.15 -81.75 -58.48 8.26 11.59 H
NR n7 10002.80 | -53.72 -25 -28.72 -83.94 -55.25 10.45 11.98 H
Lowest 5001.40 -56.82 -25 -31.82 -81.15 -62.38 7.12 12.68 V
7502.10 -55.00 -25 -30.00 -81.59 -58.33 8.26 11.59 V
10002.80 | -52.87 -25 -27.87 -83.73 -54.40 10.45 11.98 V
3742.18 -57.59 -13 -44.59 -80.43 -64.35 5.82 12.58 H
5613.27 -57.61 -13 -44.61 -81.74 -63.33 7.28 13.00 H
LTE Band2| 7484.36 -54.03 -13 -41.03 -80.69 -57.19 8.32 11.48 H
Lowest 3742.18 -55.01 -13 -42.01 -79.86 -61.77 5.82 12.58 V
5613.27 -56.92 -13 -43.92 -81.9 -62.64 7.28 13.00 \Y
7484.36 -54.74 -13 -41.74 -81.38 -57.90 8.32 11.48 \Y
5051.50 -58.02 -25 -33.02 -81.02 -63.58 7.14 12.70 H
7577.25 -55.48 -25 -30.48 -81.79 -58.78 8.30 11.60 H
NR n7 10103.00 | -53.02 -25 -28.02 -83.35 -54.54 10.48 12.00 H
Middle 5051.50 -56.88 -25 -31.88 -81.21 -62.44 7.14 12.70 V
7577.25 -55.22 -25 -30.22 -81.53 -58.52 8.30 11.60 \Y
10103.00 | -51.57 -25 -26.57 -82.83 -53.09 10.48 12.00 \Y
3742.18 -57.78 -13 -44.78 -80.62 -64.53 5.85 12.60 H
5613.27 -57.47 -13 -44.47 -81.60 -63.27 7.30 13.10 H
LTE Band2| 7484.36 -54.67 -13 -41.67 -81.33 -57.82 8.35 11.50 H
Middle 3742.18 -55.37 -13 -42.37 -80.22 -62.12 5.85 12.60 Vv
5613.27 -57.06 -13 -44.06 -82.04 -62.86 7.30 13.10 V
7484.36 -53.88 -13 -40.88 -80.52 -57.03 8.35 11.50 V
5101.50 -58.04 -25 -33.04 -81.39 -63.60 7.16 12.72 H
7652.25 -55.38 -25 -30.38 -81.51 -58.68 8.33 11.63 H
NR n7 10203.00 | -53.00 -25 -28.00 -83.48 -54.60 10.50 12.10 H
Highest | 5101.50 -56.68 -25 -31.68 -81.01 -62.24 7.16 12.72 Vv
7652.25 -54.16 -25 -29.16 -81.32 -57.46 8.33 11.63 V
10203.00 | -51.75 -25 -26.75 -83.5 -53.35 10.50 12.10 V
3742.18 -57.56 -13 -44.56 -80.40 -64.30 5.88 12.62 H
5613.27 -57.23 -13 -44.23 -81.36 -63.04 7.32 13.13 H
LTE Band2| 7484.36 -54.93 -13 -41.93 -81.59 -58.09 8.38 11.54 H
Highest | 3742.18 -55.28 -13 -42.28 -80.13 -62.02 5.88 12.62 V
5613.27 -56.76 -13 -43.76 -81.74 -62.57 7.32 13.13 V
7484.36 -53.42 -13 -40.42 -80.06 -56.58 8.38 11.54 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B3 of B6

TEL : +86-512-57900158
FCCID : WYPS3111




saronas. FCC RF Test Report

Report No. : FG402403N

n41l SA/NR 100MHz / QPSK(ANT2)

Frequency| EIRP Limit Qvgr SP/?\ S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4994.80 -58.84 -25 -33.84 -81.49 -64.40 7.12 12.68 H
7492.20 -55.19 -25 -30.19 -81.79 -58.52 8.26 11.59 H
Lowest 9989.60 -53.84 -25 -28.84 -84.02 -55.37 10.45 11.98 H
4994.80 -56.51 -25 -31.51 -80.84 -62.07 7.12 12.68 \Y
7492.20 -54.73 -25 -29.73 -81.32 -58.06 8.26 11.59 V
9989.60 -53.26 -25 -28.26 -84.02 -54.79 10.45 11.98 V
5089.00 -58.00 -25 -33.00 -81.35 -63.56 7.14 12.70 H
7633.50 -55.84 -25 -30.84 -82.01 -59.14 8.30 11.60 H
Middle 10178.00 | -53.25 -25 -28.25 -83.70 -54.77 10.48 12.00 H
5089.00 -56.51 -25 -31.51 -80.84 -62.07 7.14 12.70 \Y
7633.50 -55.13 -25 -30.13 -81.98 -58.43 8.30 11.60 V
10178.00 | -52.27 -25 -27.27 -83.94 -53.79 10.48 12.00 V
5182.80 -57.69 -25 -32.69 -81.63 -63.25 7.16 12.72 H
7774.20 -55.92 -25 -30.92 -81.76 -59.22 8.33 11.63 H
Highest 10365.60 | -52.99 -25 -27.99 -83.70 -54.59 10.50 12.10 H
5182.80 -56.46 -25 -31.46 -80.79 -62.02 7.16 12.72 \Y
7774.20 -51.83 -25 -26.83 -81.1 -55.13 8.33 11.63 V
10365.60 | -50.94 -25 -25.94 -83.51 -52.54 10.50 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B4 of B6
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saronas. FCC RF Test Report

Report No. : FG402403N

DC_12A_n41A/LTE 10MHz + NR 100MHz / QPSK (ANT1+2)

Frequency|ERP/EIRP| Limit Qvgr SP/?\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4994.8 -59.17 -25 -34.17 -81.82 -64.85 7.10 12.78 H
7492.2 -55.32 -25 -30.32 -81.92 -58.40 8.48 11.56 H
NR n41 9989.6 -53.54 -25 -28.54 -83.72 -54.89 10.65 12.00 H
Lowest 4994.8 -57.32 -25 -32.32 -81.65 -63 7.10 12.78 \
7492.2 -55.40 -25 -30.40 -81.99 -58.48 8.48 11.56 V
9989.6 -53.14 -25 -28.14 -83.9 -54.49 10.65 12.00 V
1406 -51.76 -13 -38.76 -62.51 -54.99 3.98 9.36 H
2109 -48.64 -13 -35.64 -66.05 -52.19 4.85 10.55 H
Bz:\_:]—clizﬂ 2812 | -60.05 13 47.05 | 7911 | 6498 | 550 12.58 H
Lowest 1406 -61.52 -13 -48.52 -73.33 -64.75 3.98 9.36 Vv
2109 -53.55 -13 -40.55 -70.75 -57.10 4.85 10.55 \Y
2812 -59.24 -13 -46.24 -79.11 -64.17 5.50 12.58 \Y
5089 -57.93 -25 -32.93 -81.28 -63.60 7.13 12.80 H
7633.5 -55.26 -25 -30.26 -81.43 -58.36 8.50 11.60 H
NR n41 10178 -52.96 -25 -27.96 -83.41 -54.30 10.68 12.02 H
Middle 5089 -56.97 -25 -31.97 -81.3 -62.64 7.13 12.80 Vv
7633.5 -55.01 -25 -30.01 -81.86 -58.11 8.50 11.60 \Y
10178 -50.03 -25 -25.03 -81.7 -51.37 10.68 12.02 V
1406 -51.46 -13 -38.46 -62.21 -54.71 4.00 9.40 H
2109 -48.59 -13 -35.59 -66.00 -52.16 4.88 10.60 H
Bell_r-:—cIIElZ 2812 -60.34 -13 -47.34 -79.40 -65.27 5.52 12.60 H
Middle 1406 -62.72 -13 -49.72 -74.53 -65.97 4.00 9.40 V
2109 -52.62 -13 -39.62 -69.82 -56.19 4.88 10.60 V
2812 -59.45 -13 -46.45 -79.32 -64.38 5.52 12.60 V
5182.8 -57.29 -25 -32.29 -81.23 -62.93 7.18 12.82 H
7774.2 -55.78 -25 -30.78 -81.62 -58.87 8.54 11.63 H
NR n41 10365.6 -52.59 -25 -27.59 -83.30 -53.94 10.70 12.05 H
Highest 5182.8 -57.24 -25 -32.24 -81.57 -62.88 7.18 12.82 V
7774.2 -51.95 -25 -26.95 -81.22 -55.04 8.54 11.63 V
10365.6 -50.14 -25 -25.14 -82.71 -51.49 10.70 12.05 V
1406 -52.63 -13 -39.63 -63.38 -55.80 4.10 9.42 H
2109 -49.34 -13 -36.34 -66.75 -52.92 4.90 10.63 H
Ball_r-:—dElZ 2812 -60.43 -13 -47.43 -79.49 -65.35 5.55 12.62 H
Highest 1406 -62.75 -13 -49.75 -74.56 -65.92 4.10 9.42 V
2109 -53.89 -13 -40.89 -71.09 -57.47 4.90 10.63 V
2812 -59.35 -13 -46.35 -79.22 -64.27 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B5 of B6
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saronas. FCC RF Test Report

Report No. : FG402403N

DC 66A_n41A/LTE 20MHz + NR 100MHz / QPSK (ANT5+2) Other PA

Frequency|ERP/EIRP| Limit Qvgr SP/?\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

4994.8 -59.11 -25 -34.11 -81.76 -64.79 7.10 12.78 H
7492.2 -55.16 -25 -30.16 -81.76 -58.24 8.48 11.56 H
NR n41 9989.6 -53.68 -25 -28.68 -83.86 -55.03 10.65 12.00 H
Lowest 4994.8 -57.67 -25 -32.67 -82 -63.35 7.10 12.78 \%
7492.2 -55.27 -25 -30.27 -81.86 -58.35 8.48 11.56 \%
9989.6 -53.05 -25 -28.05 -83.81 -54.4 10.65 12.00 \%
3472 -58.99 -13 -45.99 -80.84 -65.87 5.60 12.48 H
5208 -57.33 -13 -44.33 -81.45 -63.01 7.10 12.78 H
B;':EGG 6944 | -56.16 13 4316 | 8182 | -59.55 | 8.38 11.77 H
Lowest 3472 -58.29 -13 -45.29 -79.94 -65.17 5.60 12.48 V
5208 -56.85 -13 -43.85 -81.14 -62.53 7.10 12.78 \%
6944 -55.25 -13 -42.25 -81.64 -58.64 8.38 11.77 \%
5089 -57.82 -25 -32.82 -81.17 -63.49 7.13 12.80 H
7633.5 -55.54 -25 -30.54 -81.71 -58.64 8.50 11.60 H
NR n41 10178 -52.91 -25 -27.91 -83.36 -54.25 10.68 12.02 H
Middle 5089 -56.87 -25 -31.87 -81.2 -62.54 7.13 12.80 \%
7633.5 -54.88 -25 -29.88 -81.73 -57.98 8.50 11.60 \%
10178 -51.23 -25 -26.23 -82.9 -52.57 10.68 12.02 \%
3472 -58.89 -13 -45.89 -80.74 -65.74 5.65 12.50 H
5208 -57.32 -13 -44.32 -81.44 -62.99 7.13 12.80 H
LTE 6944 -55.99 -13 -42.99 -81.65 -59.39 8.40 11.80 H
?\;23?:3 3472 -58.47 -13 -45.47 -80.12 -65.32 5.65 12.50 \%
5208 -56.97 -13 -43.97 -81.26 -62.64 7.13 12.80 \%
6944 -55.40 -13 -42.40 -81.79 -58.80 8.40 11.80 \%
5182.8 -57.16 -25 -32.16 -81.10 -62.80 7.18 12.82 H
7774.2 -55.70 -25 -30.70 -81.54 -58.79 8.54 11.63 H
NR n41 10365.6 -52.22 -25 -27.22 -82.93 -53.57 10.70 12.05 H
Highest 5182.8 -57.23 -25 -32.23 -81.56 -62.87 7.18 12.82 \%
7774.2 -51.88 -25 -26.88 -81.15 -54.97 8.54 11.63 \%
10365.6 -50.75 -25 -25.75 -83.32 -52.1 10.70 12.05 \%
3472 -59.32 -13 -46.32 -81.17 -66.16 5.68 12.52 H
5208 -57.61 -13 -44.61 -81.73 -63.28 7.15 12.82 H
Ball_r-:—(ljzﬁﬁ 6944 -56.14 -13 -43.14 -81.80 -59.57 8.42 11.85 H
Highest 3472 -58.63 -13 -45.63 -80.28 -65.47 5.68 12.52 \%
5208 -57.21 -13 -44.21 -81.5 -62.88 7.15 12.82 V
6944 -55.10 -13 -42.10 -81.49 -58.53 8.42 11.85 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WYPS3111
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